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Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTY
1 | BC06024019 |BTR80 Squeegee connection components | 1 19 |Bz020100182 |M12*80 Hex socket (12.9) 2
2 [Bz020100186|M12*100 Hex socket (12.9) 1 20 [Bz020300013 |M12 Flat mat (stainless steel) 4
3 [BZ020400013|M12 Spring washer (stainless steel) 3 21 |BC06024004 |Motor connection components 1
4 |BZ020300014|M12 Large Flat mat (W86) 1 22 |[Bz160100001 [Pin ¢8*50 1
5 [LJ010200280 |Squeegee shaft copper pad 1 23 |BC06024015 |BTR80 Pushrod components 1
6 [LJ010200281 |Squeegee shaft copper bushing 1 24 |BZ160100011 |Open pin ¢2*10 3
7 |LJ010100502 |GM110BTR80 Squeegee shaft pad 1 25 |[Bz020300006 |M6 Flat mat 4
8 |[Bz020100146|M8*50 Slipknot bolts 2 26 [Bz160100018 |[¢6*20 Pin roll 1
9 |[Bz020300009|MS8 Flat mat 3 27 |BC06024005 |Squeegee level components 1
10 [BZ020400005 M8 Spring washer 4 28 |[Bz160100012 |Open pin ¢3*15 1
11 |BZ020200011 M8 Self-locking nut 2 29 |[BZ020100034 [M6*20 Hex screw 2
12 [BZ040100008 (6205 Bearing 4 30 [BZ020400004 [M6 Spring washer 2
13 [LJ030200064 [GM110 Rear wheel 2 31 [Bz020200016 [M12 Self-locking nut 2
14 |BZ030100012 |Shaft clip ¢25 2 | 32 1010200190 |Zipper pulley 1
15 |Bz020300010 [M8 Large Flat mat 4 33 |U010500073 |Zipper pulley liner 1
16 [LJ030100181 |Wheel cap 2 34 |Bz160100015 |Pin € 6X55 1
17 [Bz020100063 [M8*20 Hex screw 2 35 |Bz020200010 (M8 Nut 2
18 (LJ010100420 [GM110BTR80 Main frame 1




BASE GROUP II
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GM110BTR80EZ A %I

Ref.

Serail NO#

QTY

BC06024017

BTR80 BRUSH HEAD GROUP

1J010200334

Roller guide wheel sleeve

1J010400027

33x6.5 Copper pad

1J010300052

Roller brush guide wheel spring

BZ020100208

M8*100 Hex screw (half silk)

Bz020100022

M4*16 Hex screw

BZ020400002

M4 Spring washer

BZ020300002

M4 Flat mat

(o |IN[O(|B|W[IN |-

BC06024020

Raise limit switch components

=
o

BZ020100042

M6*25 Hex screw 304 stainless steel

NIRINININIRPININIW]|-

[uny
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BZ020300006

M6 Flat mat

[uny
N

[y
N

1J010200338

GM110BTR80 Brush head guide rails

[y
w

BZ020400004

M6 Spring washer

[
i

BZ020200009

M6 Self-locking nut

[y
wv

Bz020100109

M6*16 Flat head cross screw

=
(o)}

1J010100420

GM110BTR80 Main frame

[
~

BZ160100023

Pin € 9X50

=
o]

BZ160100020

Open pin € 4X30

[uny
(o)

1J090100325

Roller pushrod wire harness

N
o

BZ020100042

M6*25 Hex screw 304 stainless steel

N
[y

1J010100424

GM110BTR80 Bridge

N
N

LJ030100246

Roller guide wheel

N
w

BZ160100026

Pin € 12X50

N
i

LJ010200336

Roller brush connection level copper bushing

N
wv

BC06024004

Motor connection components

N
(<))

BZ020300009

M8 Flat mat

N
~

BZ020400005

M8 Spring washer

N
0o

Bz020200011

M8 Self-locking nut

NINNINIRININ[R|R|R[RININ|IRIN[O|O |-
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.| Serail NO#

Desc.

BC06024006

PRECURSOR GROUP

Bz020200011

M8 Self-locking nut

BZ020400005

M8 Spring washer

Bz020300009

M8 Flat mat

BC06024014

BTR80 Solution filter components

BZ7160100011

Open pin ¢2*10

BZ020300006

M6 Flat mat

BZ160100010

Pin ¢6*40

V| |IN|[O|V|D[W[N |- (D

BZ020100079

M8%*25 Hex socket

BZ020100055

M8%*30 Hex socket

BZ020100089

M6*70 Hex screw

1J010100441

Precursor strengthen sheet metal

BZ020300013

M12 Flat mat(stainless steel)

Bz020400007

M12 Spring washer

BZ020100085

M12*40 Hex socket (12.9)

Control box Group

1J010100420

GM110BTR80 Main frame

BZ020400004

M6 Spring washer

BZ020200009

M6 Self-locking nut

NNl—ll—lbbbp—\Np—\bp—\mp—\l—lsmml—lg
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Ref. | Serail NO# Desc. QTY | Ref. [Serail NO# Desc. QTY
1 |UJ020300009 |30A Protector (with waterproof) 2 20 [LJ030100149 |[Steering wheel cap 2
2 |LJ010100440 |GM110BTR80 Steering wheel frame 1 21 [Bz020100019 |ST4*12 Pan head cross self-tapping screw 2
3 [Bz020100064 [M8*40 Hex screw 2 22 [BC06024002 |GM110BTR80 Panel Group 1
4 [BZ020300009 [M8 Flat mat 6 23 [Bz020200016 |M12 Self-locking nut 2
5 |BZ130400002 |AC U-joint 1 24 [Bz020400013 [M12 Spring washer (stainless steel) 2
6 [LJ010200349 [GM110 Steering wheel under shaft (roller br{ 1 25 |BZ020300028 |M12 Flat mat(Iron) 4
7 |BC06024012 |BTR80 ELECTRIC CONTROL GROUP 1 26 [Bz040200004 |Bearing units UCFL205 1
8 [BZ020100133 [M4*30 Big pan head screw cross screw 4 27 [Bz020100085 |[M12*40 Hex socket(12.9) 2
9 [Bz020300002 (M4 Flat mat 14 28 [LJ010200372 [GM110 Precursor steering wheel upper shaft 1

10 |LJ070300024 |GM110 Steering wheel plastic cover (grey) 1 29 |LJ010100206 |Water valve connecting rod 1

11 |Bz020100021 |M4*12 Hex screw 2 30 [Bz020200011 [M8 Self-locking nut 2

12 [Bz020300003 |M4 Large Flat mat 2 31 [Bz020400005 |M8 Spring washer 2

13 |LJ021400004 |Buzzer (discontinuous beam) 1 32 [Bz020200026 |M14 Self-locking nut 1

14 [LJ021400003 |Buzzer (continuous beam) 1 33 [Bz020400010 [M14 Spring washer 1

15 [BZ020100022 [M4*16 Hex screw 2 34 |BZ020300021 |M14 Flat mat 1

16 [LJ010100231 [Horn bracket 2 35 [LJ030100154 |[Steering wheel 1

17 |Bz020400002 |M4 Spring washer 4 36 [Bz020100010 |[M4X10 Big pan head cross screw 2

18 |Bz020200004 |M4 Self-locking nut 4 37 |LJ020100029 |Horn switch 1

19 |LJ080100008 |Steering wheel sheath 1




SOLUTION TANK GROUP

Page 5

Ref. | Serail NO# Desc. QTY|Ref.| Serail NO# Desc. QTY
5 |BZ020100185[{M6*16 Small pan head cross 4 | 21 |BZ020300007 |M6 Large flat mat 4
6 |LJ030100150 [Foot pedal plastic mat 4 | 22 |1J030100067 |GM50B Solution tank outlet plug 1
7 |1J010100428 [BTR80 Foot pedal board 1 | 23 [J030200012 |GM50B Solution tank plug gasket 1
8 |LJ030100202 |Quter wire solution tank cover 1 | 24 [Bz020300002 [M4 Flat mat 1
9 [LJ030100203 |Outer wire solution tank cover baffle 1 | 25 [BZ020100010 [M4x10 Big pan head cross screw 4
10 [Bz020100139 |M6*14 Hex screw stainless steel 8 | 26 |LJ010500016 |1/2 Outer wire x ¢ 14 direct 1
11 |LJ010100195 |Solution tank support board 1 | 27 [BZ020100133 |M4*30 Big pan head cross screw 2
12 |Bz020400004 |M6 Spring washer 8 | 28 |LJ030200066 |Transparent tube elbow sheath 2
13 |Bz020300007 |M6 Large flat mat 4 | 29 |UJ030100283 [Transparent tube elbow(new) 2
14 (1070100030 |GM110BTR80 Solution tank(grey) 1 | 30 [LJ030300002 [Connector plastic cover 1
15 |LJ010100189 |tank slide board 1 | 31 [UJ080200012 |GM110 Transparent tube 1
16 |Bz020200011 |M8 Self-locking nut 2 | 32 |L021000021 |GM110 Charger connector 1
17 [Bz020400005 |M8 Spring washer 2 | 33 |BZ020200005 [Semi-round nut 2
18 [LJ010100190 |Foot pedal board bracket 1 | 34 [L160100070 [Battery warning label(small) 1
19 [Bz020300009 |M8 Flat mat 4 | 35 |UJ160100069 |Battery warning label(Big) 1
20 |Bz020100057 [M8*25 Hex screw 2 | 36 |L030200173 |Outer wire solution tank waterproof gasket 1




RECOVERY TANK GROUP
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Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QrTY
1 [BZ020100077|M8*16 Hex screw 1 17 |BZ010100005 | € 27-51 Adjust ear clamp 2
2 |LJ010100188 |Tank support bar 1 18 |BZ020200011 [M8 Self-locking nut 1
3 [LJ010200189 |GM110 PVC 1 19 |LJ080100014 |GM110 Drain hose 1
4 |BZ020100008 (M4*12 Pan head cross screw 2 20 |BZ020400004 M6 Spring washer 8
5 |LJ020600003 |GM50B Waste water sensor(small) 1 21 |LJ030100075 |Drain hose bracket 2
6 [BZ020100019|ST4*12 Pan head cross self-tapping screw | 1 22 [BZ020300002 (M4 Flat mat 4
7 |BZ020300005 |MS5 Large flat mat 1 23 |BZ020100038 |M6*12 Hex screw 8
8 |BZ020400002 |M4 Spring washer 2 24 |BZ130200001 |GM110 Solution tank hinge 2
9 [LJ010100238 |Sensor cover mounting board 1 25 |Bz020300006 |M6 Flat mat 8
10 (LJ030100152 [Recovery tank block 2 26 [Bz020400002 |M4 Spring washer 10
11 |BZ020100010|M4*10 Big pan head cross screw 5 27 |LJ010200186 |Tank slide shaft 1
12 (LJ030100151 |Seat plastic mat 6 28 |[LJ080100015 |GM110/Gmmini Vacuum hose 1
13 [LJ030200063 |GM110 Seat (black) 1 29 [Bz020100008 |[M4*12 Big pan head cross screw 8
14 |BZ020300010|M8 Large flat mat 6 30 |Bz020300003 |M4 Large flat mat 4
15 [BZ020100054 |M8X40 Hex socket 4 31 |U030100061 |GM50B Sensor cover 1
16 (LJ070200014 |GM110 Recovery tank (grey) 1 32 [LJ160100003 [GM110BT70 Panel label 2




RECOVERY TANK (BACK COVER) GROUP
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Ref.| Serail NO# Desc. QTY|Ref.| Serail NO# Desc. QTY
1 [BZ020100109|M6*16 Flat head cross screw 1 | 19 |BZ020400002 (M4 Spring washer 4
2 |LJ010100199 |Back cover under support bar 1 | 20 |BZ020100010 [M4*10 Big pan head cross screw 4
3 | LJ010200225 [GM110 Back cover under support bar copper | 1 | 21 [LJ120200008 |Gmmini Back cover sponge D4 total 4pcs 1
4 | U010200038 [GM>0B Recovery tank main handle copper |1 | 55 |1 1030500067 [GM110 Motor sheath 1

liner outer € 16x high 6mm
5 |1J010100200 [Back cover upper support bar 1 [ 23 |LJ080100016 |Motor suction telescopic tube 1
6 |BZ020300009|M8 Flat mat 1 [ 24 |LJ040200011 |GM110B 3-layer vacuum motor 1
7 |BZ020300007 [M6 Large flat mat 1 | 25 |LJ120200009 [Motor cover sponge B7 total 7pcs 1
8 |BZ020200009 (M6 Self-locking nut 1 | 26 |BZ020100100 [ST3.5*13 Pan head cross self-tapping screw 3
9 [UJ010200224 |GM110 Back cover upper support bar copper | 1 | 27 |BZ020300001 |[M3 Flat mat 3
10 | LJ021300002 [Reversing warning lamp 1 | 28 |LJ160100046 [Recovery tank maintenance warning label 1
11 | LJ021300019 |M4x12 Self tapping screw 2 | 29 [BZ020100105 [M5*12 Flat head cross screw 9
12 | LJ021300002 [Reversing warning lamp base 1 | 30 |LJ110200005 [GM110 Waste water filter 1
13 | LJ070300023 |GM110 Back cover (grey) 1 | 31 |LJ030100182 ([Filter base 1
14 | LJ130200009 |Motor cover shaped seal 1 | 32 |LJO30300005 |Gmmini motor shield 1
15 | LJ010200182 |110 Recovery tank hinge shaft 2 | 33 |BZ020100147 |M6*10 Flat head cross screw 1
16 [ LJ030100185 |Recovery tank hinge shaft positioning block 2 | 34 |BZ020100137 [M6*20 Flat head cross screw 1
17 |LJ010100193 |110 Recovery tank hinge shaft retainer 2 | 35 [BZ020300004 |M5 Flat mat 9
18 |BZ020300002 [M4 Flat mat 4 | 36 [BZ020400003 [MS5 Spring washer 9




PRECURSOR GROUP Page 8
AT BIAAG4E 1
Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTY
1 |LJ040100050 [HY Precursor- with brake 1 14 | LJ010200347 |Precursor bearing seat 1
2 [1J010100448 |Precursor bracket 1 15 |BZ040100010|6204 Bearing 2
3 [Bz020300012|M10 Flat mat 4 16 | LJ010200348 |Precursor bearing gasket 1
4 |BZ020400006|M10 Spring washer 4 17 | LJ010100483 |HY Precursor bearing cover 1
5 |BZ020100130{M10*30 Hex socket(12.9) 4 18 |BZ020300009 |M8 Flat mat 4
6 | LJ010200352 |Precursor Limit sheath 1 19 [BZ020400005|M8 Spring washer 4
7 |BZ020300003|M4 Large flat mat 1 20 |BZ020100057 |M8*25 Hex screw 4
8 |BZ020100009|{M4*12 Small pan head screw 1 21 |BZ040100009 6010 Bearing 2
9 |BZ110100008|3 points chain(22 section) 1 22 | 1J010200350 |Steering wheel under shaft bearing gasket 1
10 | LJ010200266 |AC Direction steering big sprocket 1 23 |Bz030100010| € 20 Shaft clip 1
11 [BZ020300006|M6 Flat mat 6 | 24 |1J010200349 [GM110 Steering wheel under shaft (Roller 1
12 |BZ020400004|M6 Spring washer 6 | 25 |BZ110100006 |3 points chain joint 1
13 |BZ020100035|M6*16 Hex screw 6




CONTROL PANEL GROUP
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Ref. | Serail NO# Desc. QTyY
1 [LJ120100005 |GM110 Control panel gasket 1
2 |LJ010100426 |GM110BTR80 Panel 1
3 | LJ160200071 |GM110BTR80 Panel label 1
4 | LJ020100046 |(Bilateral reset switch 1
5 | 1020100026 |GM110 Brush & suction power switch 1
6 |[LI020100039 |GM50B key switch with emergency stop 1
7 |L1021300001 |Fault indicator 24V 1
8 |[LI020500001 |GM50B Battery scale 24V 1
9 | LJ020500007 |Ammeter 1
10 |LJ020100038 |GM110 Direction switch (with cap) 1
11 [BZ060100002 |GM70BT Speed switch knob 1
12 | LJ020100027 [GM110 Direction switch 1
13 | LJ020300008 [5A protector (with waterproof cap) 1
14 (BZ060100005|GM110 Water valve knob 1
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Page 10

Ref.

Serail NO#

Desc.

1J010100197

Electrical installation board

LJ020200027

Curtis board

Bz020300002]

M4 Flat mat

BZ020400002]

M4 Spring washer

Bz020100082]

M4*25 Big pan head cross screw

1J020800007

New DC contactor

B7020100006

M4*16 Big pan head cross screw

LJ020500008

Shunt

Ol |IN|O|[B[W[N|F-

B7020100164

M4*14 Big pan head cross screw

=
o

1J020800002

Insulator

=
[

BZ020300006

M6 Flat mat

=
N

BZ020400004

M6 Spring washer

=
w

B7020200009

M6 Self-locking nut

=
>

1J020300001

100A Fuse box

=
w

B7020100014

M4*20 Big pan head cross screw

[NCY) [ [ Py U U FROW S NG (NN TN




BRUSH HEAD GROUP Page 11
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Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QrTy
1 [BZ020100204{M8*25 Flat head hex socket screw 4 18 [BZ020100062 |M8*45 Hex screw 2
2 | LJ030100243|Side rubber connector cover 2 19 (LJ030100151 |Seat plastic mat 1
3 [ LJ030200182|Side rubber 2 20 |BZ020100008|M4*12 Big pan head cross screw 2
4 |1J010200331|Motor aluminum cover 2 21 |Bz020400002|M4 Spring washer 1
5 |[LJ030200185|190J Ribbed belt 2 22 |BZ020200011|M8 Self-locking nut 2
6 Large pulley assembly 2 23 |BZ020200030|M16 Nut 1
7 Brush buckle cover assembly 2 24 Roller brush rack suspension assembly 1
8 [BZ160100020[|Open pin € 4X30 2 25 |LJ010200337 |Adjustment bolt M16x50 1
9 [BZ020300013[M12 Flat mat (stainless steel) 2 | 26 |BZ020400005[M8 Spring washer 8
10 | LJ030200192|Roller brush anti-collision column 2 27 |BZ020100063|M8*20 Hex screw 4
11 |BZ020500002| ¢ 12 Wave pad 2 28 |BZ020300009|M8 Flat mat 8
12 |BZ160100025|Pin B type 12x110 2 29 |BZ020100222|M8*20 Hex socket 4
13 |Bz020300002|M4 Flat mat 4 30 |LJ010300054 |Roller buckle 2
14 SOLENOID VALVE GROUP 1 31 [BZ020100230|{M8*185 Hex screw(Half silk) 2
15 |LJ010200297 |Roller brush cover 800 1 32 [BZ020300007 M6 Large flat mat 8
16 Roller brush motor assembly 2 33 [BZ020400004 M6 Spring washer 8
17 |BZ020200010{M8 Nut 2 34 |BZ020100035|M6*16 Hex screw 304 stainless steel 8




ROLLER BRUSH GROUP
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Ref.

Serail NO#

Desc.

3

LJ050200004

Roller brush 800

BC06024001

800 COLLECTION BOX GROUP

B7020300009

M8 Flat mat

BZ020400005|

M8 Spring washer

BZ020100063|

M8%*20 Hex screw

LJ030100264

Roller brush water tube plug

LJ030100273

Roller brush water tube

LJ030100272

Roller brush water tube connector

Ol |IN|O|[B[(W[N|F-

LJ030100263

Roller brush water tube tee joints

=
o

1J010100417

Roller brush water tube clamp

[y
[

B7020300002]

M4 Flat mat

=
N

B7020400002]

M4 Spring washer

=
w

Bz020100008|

M4*12 Big pan head cross screw

NINININ|(RIR|IN[N|o|o|[R|[F]N




800 COLLECTION BOX GROUP

Page 13
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Ref. | Serail NO# Desc. QrTYy
1 [BZ020200009|M6 Self-locking nut 5
2 |BZ020300006|M6 Flat mat 5
3 |BZ020300007|M6 Large flat mat 10
4 | LJ070300038|800 Collection box 1
5 |1LJ010100485|Noise reduction rubber retainer 800 1
6 |[LJ030200183| Noise reduction rubber 800 1
7 |BZ020100042|M6*25 Hex screw 5




ROLLER SUSPENSION GROUP
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Ref.| Serail NO# Desc. QTY|Ref.|Serail NO# Desc. QTYy
1 |BZ020200014 (M10 Self-locking nut 2 15 [Bz020300002|M4 Flat mat 4
2 [BZ020400006 |M10 Spring washer 2 | 16 (BZ020400002(M4 Spring washer 4
3 [BZ020300012|M10 Flat mat 2 | 17 [BZ020100082|M4*25 Big pan head cross screw 2
4 |1J010100412 |GM110 Pushrod pressure board welds 1 | 18 |BZ020100008/M4*12 Big pan head cross screw 2
5 [LJ010100413 |800 Pushrod pressure left fixed bracket 1 | 19 |BZ020200011|M8 Self-locking nut 2
6 [BZ020300021|M14 Flat mat 4 | 20 |BZ020400005/M8 Spring washer 2
7 |LJ010300061 |Roller suspension under spring 2 | 21 [BZ020300009/M8 Flat mat 4

M50B i h
8 |L010100408 |Pushrod connection board 1 | 22 |U010200040 |GM>0B motor connection copper bush outer |,
€20 x high 8mm
9 |LJ010100410 |Pushrod switch mounting base board 1 | 23 |BZ020100060,M8%*30 Hex screw 2
10 (LJ010300053 [Roller suspension upper spring 2 | 24 [LJ010100414 |800 Pushrod pressure right fixed bracket 1
11 [LJ010200335 [Spring bushing 2 | 25 [BZ020100035M6*16 Hex screw 304 stainless steel 2
12 [BZ020100205 |Stuff screw ¢12*110mm 2 | 26 [BZ020400004{M6 Spring Washer 2
13 |LJ010100409 [Pushrod switch mounting board 1 | 27 |BZ020300007|M6 Large flat mat 2
14 |LJ020100045 [Plunger stroke switch 1 | 28 |LJ010100411 |Pushrod switch baffle 1




ROLLER BRUSH MOTOR GROUP
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Ref. | Serail NO# Desc. QrTYy
1 |LJ040100045 (800 Roller brush motor - long 1
2 |BZ130100007|3X3X16mm key 1
3 | LJ010200326|Roller small pulley 1
4 |Bz020300005|M5 Large flat mat 1
5 |BZ020100215(M5*10 Sinistral big pan head cross screw 1




Ref.

Serail NO#
BZ020100063[M8*20 Hex screw

LARGE PULLEY GROUP

Desc.

¥
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Page 16

Qﬂ Ax

BZ020400005

M8 Spring washer

BZ020300010]M8 Large flat mat

3

1010200327 Roller brush cast aluminum buckle
LJ010200330(Large pulley axle

BZ130100009|5X5X14mm key

O |IN|O|N|D[W[IN|-

BZ040100013|6002-2RS bearing

1LJ010200331|Motor aluminum cover

=
o

1J010200332|6002 bearing bushing
1J010200333|Roller big pulley

[uny
[

[any
N

BZ130100008|5X5X18mm key

1J120200014

Motor aluminum cover sponge pad

RIRr[R|Rr[RIN[R|R[RIN[N]N




BRUSH BUCKLE GROUP
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Ref.

Serail NO#

Desc.

3

BZ020100204

M8*25 Flat head hex socket screw

LJ030100243

Side rubber connector cover

LJ030200182

Side rubber

BZ020100203|

M10*20 Flat head hex socket screw

LJ010200329

Roller brush aluminum cover

BZ020300009

M8 Flat mat

BZ020400005

M8 Spring washer

BZ020200011

M8 Self-locking nut

O |IN|O|N|D[W[IN|-

BZ030300007

Elastic pin ¢2.5x8

=
o

1J010200328

Roller aligning shaft

[uny
[

LJ030100242

Roller brush plastic buckle

[uny
N

BZ030100015]

Shaft clamp 15

RlIRr[Rr|r[NIN[NR[RR RN




MOTOR CONNECT LEVEL GROUP Page 18
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Ref.

Serail NO#

Desc.

Qry

BZ020100176)

M8*90 Hex screw

LJ010400028

Brush head connect level copper bushing

LJ010200375

BTR80 Motor connection level

LJ010300055

Brush head connect arm spring

BZ020300009

M8 Flat mat

BZ020200011

M8 Self-locking nut

N|o|un|_[wWIN|-

LJ010100423

BTR80 Motor mouting board

R DININIS




RAISE LIMIT SWITCH GROUP
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Ref.

Serail NO#

Desc.

QTY

BZ020200004

M4 Self-locking nut

BZ020400002|

M4 Spring washer

BZ020300002

M4 Flat mat

1J020100045

Plunger stroke switch

LJ010100513

Raise limit switch board

AN |WIN|-

B7020100133|

M4*30 Big pan head cross screw

N |00 |00 |00 | |N




SQUEEGEE LIFT GROUP

Page 20
BTRBOBHEREH
Ref. | Serail NO# Desc. QTY| Ref. |Serail NO# Desc. QrTYy
1 [BzZ080100009|Squeegee pressure adjust caster(M10X35)| 2 17 |BZ02030001|M12 Flat mat (stainless steel) 2
2 |BZ020100036|M6*30 Hex screw 2 18 | LJ01020030|Squeegee shaft die casting part 1
3 |82020300006|M6 Flat mat 5 19 LJ01020004 GMSQB Motor connection copper liner outer ¢ 6
0 20xhigh 8mm

4 |1J010100359|Squeegee caster bracket welder 1 20 |BZ02010006|M8*40 Hex screw 2
5 [BZ020300012{M10 Flat mat 2 21 |BZ02040000|M12 Spring washer 1
6 |BZ020200014{M10 Self-locking nut 2 22 | LJ01010022|GM110 Squeegee upper connection welder 1
7 |BZ020100060{M8*30 Hex screw 1 23 |Bz02020001|M12 Self-locking nut 1
8 |LJ010300028(GM110 Squeegee steerubg spring 2 24 |1J01010049|GM110BTR80 Squeegee chain 1
9 [BZ020300009(M8 Flat 6 25 | LJ08040000 |Heat-shrink tube & 12*285mm 1
10 [LI010100292|GM110 Squeegee fixed bracket 1 26 |BZ16010001|¢2 Axle pin 1
11 [LJ010300027|GM110 Squeegee pressure spring 2 27 |BZ16010000|M6X25 1
12 |BZ020400005|M8 Spring washer 5 28 |Bz02010018|M8*80 Hex socket 12.9 2
13 |Bz020200011|M8 Self-locking nut 5 29 |1J01010029|Squeegee adjust bracket 1
14 |1J010100286|GM110 Squeegee connector welder 1 30 [BZ020200009M6 Self-locking nut 2
15 [BZz020100192{M12*120 Hex socket(12.9) 1 31 [BZ020400004M6 Spring washer 2
16 [LJ010200282|Squeegee connection copper sleeve 1




SQUEEGEE LEVEL GROUP Page21

RIFLAFA 4

Ref. | Serail NO# |Desc. Qry

BZ020100061|[M8*35 Hex screw

BZ020300009 | M8 Flat mat

1J010100427 |BTR80 Squeegee lift bracket

1J010100202 |Squeegee switch lever

1J010200223 |linear actuator level copper liner

BZ020300010(M8 Large flat mat

BZ020400005 M8 Spring washer

XNV |B|WIN |-
RlRr|lRr|Rr|Rr|Rr|R|~

BZ020200011 M8 Self-locking nut




ACCELERATOR PEDAL GROUP
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u ‘% E?k Qﬂ Ax
A& el B PX 20 3R
Ref. | Serail NO# Desc. QTY
1 |1LJ090100323 [R110BTR80 Acceleration pedal wire harness 2
2 |1J010100428 |BTR80 Foot pedal 2
3 |BZ020300006 M6 Flat mat 2
4 |BZ020400004|M6 Spring washer 1
5 |BZ020100035|M6*16 Hex screw 1




WATER FILTER GROUP

GM110BTR80;EKiE M4

Page 22

Ref.

Serail NO#

Desc.

3

LJ030100214

AC Solution filter cap

BZ070100019

O-ring diameter ¢ 33X2.4

LJ030100270

Roller brush 110 filter

LJ010500095

G1/2 Outer wire plug

LJ030100269

Roller brush 110 filter frame

LJ010500076

1/2 Outer wire docking

LJ010500117

G3/8 Outer wire plug

1J010100484

GM110 Precursor water valve bracket

O |IN|O|VN|D[W[IN|-

B7020200011

M8 Self-locking nut

=
o

LJ010100207

Water valve connector

[uny
[N

LJ010500084

1/2 ourter wirex ¢ 16 direct

[uny
N

LJ100100006

GM110 Water valve frame

[uny
w

LJ010500116

G3/8 Outer wire x ¢14 right angle elbow

RIRr[Rr|Rr[Rr|Rr[R|Rr[R]|Rr|[R]|R|~




SOLENOID VALVE GROUP

Page24
3 s 2) (5) (12) (1a)
SRR EAE R
Ref. | Serail NO# Desc. Qry
1 [Bz010100014|18.5 Ear type clamp 2
2 | LJ080500001 |Steel wire pipe 760mm 1
3 | LJ080200008 |Clean water pipe outer 18 inner 14*445mm 1
4 | 1J010300035 |¢20 Pipe clamp shrapnel 1
5 |BZ020300002|M4 Flat mat 3
6 [BZ020100011|{M4*10 Small pan head cross screw 1
7 | BC06024014 |BTR80 Solution filter components 1
8 |[1J030100272 |Roller brush water tube connector 1
9 [BZ010100007{¢22.6 Ear type clamp 4
10 |1J010100429 [BTR80 Solenoid valve holder 1
11 | LJ080200008 |Water pipe 230mm 1
12 | LJ040400004 |GM110BT Solenoid valve 1
13 |BZ020400002|M4 Spring washer 3
14 |BZ020100012|M4*8 Big pan head cross screw 2




SQUEEGEE GROUP

Page25

Ref.

Serail NO#

Desc.

E

LJ030100196

M8 Small quadrilateral nuts

BZ020100035

M6*16 Hex screw

BZ020400004

M6 Spring washer

BZ020300006

M6 Flat mat

1J030100198

Squeegee Water outlet joint

BZ020100038

M6*12 Hex screw

BZ020200011

M8 Self-locking nut

BZ020300009

M8 Flat mat

V|0 |IN|[O(L|D|W|N|F-

BZ020500001

¢ 14 Wave pad

=
o

LJ030100074

GM50B Bumper wheel

=
[

1J010200247

Squeegee bumper wheel bushing

=
N

BZ020300011

M8 Extra large flat mat

=
w

Bz020100178

M8*80 Hex screw

=
S

BZ020100065

M8*60 Hex screw

=
wv

1J010100338

70 Cast aluminum squeegee Large retainer

=
(<]

1J010100337

70 Cast aluminum squeegee small retainer

=
~N

1J130200174

Squeegeee rear blade

=
o

BZ020100060

M8*30 Hex screw

=
o

1J030100211

Squeegee plastic gland

N
o

1J010200257

Cast aluminum squeegee

N
[y

1130200175

Squeegeee front blade

N
N

1J010200278

Squeegee cushion column

N
w

BZ020200010

M8 Nuts

N
S

1J030200168

Squeegee water outlet joint gasket

RININ|R R RN R R RSN NN NNN N R INN N o




